This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

HOOVER HSCUS8000B
Owner's Manual

Shop genuine replacement parts for HOOVER
HSCUS8000B



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/vacuumcleaners/hoover/hscu8000b.html
https://www.appliancefactoryparts.com/vacuumcleaners/hoover/hscu8000b.html
https://www.appliancefactoryparts.com/vacuumcleaners/hoover/




Model Number:

HSCU3000B

BOM/Serial #2 HSCU8000B
Graphic Title: HANDLE AND BAG

L T R R T T e e e e e . T T i . N . T T S

— ok

I I . g:
-

-k [ L & T I L R = T - T i - B R - T 4 B Y L S . I |

Part Number

93001850

93001851
93001840
83001853
93001854
83001855
3001858
83001857
83001858
93001852
893001860
53001861
93001262
03001839
93001842
93001838
03001843
Y30m8ay
93001868
83001869
93001870
293001871
3001872
93001873
83001844
893001845
83001876
93001847
93001848
93001849
853001880

Description

HAMNDLE ASY

HANDLE RIGHT/LEFT ASY
SCREW, #8 X 5/8"

SCREW, #8 X 7/16"

MAIN SWITCH HANDLE

WIRE CONNECTORS MD.
HANDLE BACK

GORD HOOK SWIVEL

UPPER CORD HOOK SPRING
UPPR CORD HOOK WASHER
UPPER CORD HOOK SCREW
HANDLE CORD HARNESS
HANDLE TUBE

SCREW. #10-32X1.625

METAL CORD HOOK

HAMDLE TUBE BRACKET

HEX NUT

LWR HNDLE UPR FAN HSG ASY
FAN DUCT COVER

FAN DUCT CVR FELT RING SEAL
LWR FAN HSG

FAN

MTR BRACK FELT RING SEAL
MOTOR/FAN ASY

BAG COLLAR BAG HOLDER
BAG COLLAR BAG RING
CLOTHBAG

LOWER BAG SPRING

LOWER BAG CLIP
HEPA BAG (8 PACK)

POWER CORD

Substitution

Qty.

e I - T

[ e —

B N L e A . T S

. T T T

-




Model Number:
BOM/Serial #:
Graphic Title:

Image

1

e ]

cﬂmwmmhmm.-&s
b

L N B e B e B o T o O L B e e T S . T 1
= o O A W N o= O ol -] @ m B LY R a2 O

HSCU8000B

HSCU8000B

FOOT
Part Number Description
93001883 HEADLAMP LENS TEXTURED
93001905 NOZZLE HOUSING
93031843 HEX NUT
93001887 LWR HNDLE UPR FAN HSG ASY
93001888 FAN DUCT COVER
83001869 FAN DUCT CVR FELT RING SEAL
§3001870 LVWR FAN HEG
S3001871 FAM
S3001872 MTR BRACK FELT RING SEAL
93001873 MOTORFAN ASY
Q3001886 FURNITURE GLUARD
23001840 SCREW, #8 X 5/8"
J30MEET BELT (2 PACK)
830018488 LIGHT BULB XEMNON
93041889 LIGHT SOCKET
93001890 LARGE WHEEL AXLE
83001841 WHEEL-REAR
85001852 BASE TRAY ASY
93001893 BASE PLT WHL AXLE
3001804 BASE PLT WHEEL
93001904 WOOD AGIT WIEND CAPS
930016896 END CAP
A3001897 BASE PLATE COVER
93001898 COMBINATION SCREWY (M4 X 12)
03001892 UPRIGHT 5TOP
83001201 CIRCUIT BREAKER
93001802 STRAIN RELIEF WASHER

Substitution

9300126

Qty.

= M} ek ok

—h

L N L L N ¥ |

amma

e

S N T




Model Number: HSCUS000B
BOM/Serial #: HSCUB000B
Graphic Title: FOOT

Image Key Part Number  Description

11 93001883 HEADLAMP LENS TEXTURED

1 2 93001805 NOZZLE HOUSING

1 3 93031843 HEX NUT

1 4 9301887 LWR HNDLE UPR FAN H3G ASY
1 5 93001888 FAN DUCT COVER

1 3 83001860 FAKN DUCT CVR FELT RING SEAL
1 7 83001870 LWR FAM HSG

1 = 93001871 FAN

1 2] 3001872 MTR BRACK FELT RING SEAL

1 10 43001873 MOTOR/FAN ASY

1 11 Q3001886 FURNITURE GUARD

E 12 93001840 SCREWV, #8 X 5/8"

i 13 2301887 BELT (2 PACK}

1 14 830018488 LIGHT BULE XENORN

1 15 93001889 LIGHT SOCKET

1 16 83001890 LARGE WHEEL AXLE

] 17 833001821 WHEEL-REAR

1 18 85001882 BASE TRAY ASY

1 19 93001833 BASE PLT WHL AXLE

1 20 93001884 BASE PLT WHEEL

1 21 93001904 WQOD AGIT WIEMD CAPS

1 22 93001856 END CAP

1 23 930071897 BASE PLATE COVER

1] 24 93001828 COMBINATION SCREW (M4 X 12)
T 25 03001892 UPRIGHT 5TOF

1 26 83001201 CIRCUIT BREAKER

1 27 9301302 STRAIN RELIEF YWASHER

Substitution

9300186

Qty.

&k ok mk o=k M) e ok

[, B . S —

LT I LG R T LS L B T Y

i ok omh omk omdk W} —3




